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DeskMate
[ -Shaped Desk

Information for use

Thank you for purchasing this DeskMate L-Shaped
Desk from DMD Collective.

Please read through ALL the information in this
document and keep it for future reference.







Installation Options

Option 1

e’

There are two ways you can build this desk, either left or right-sided L shape.
Select the one you prefer and refer to the relevant section of the manual.



Installation Option 1

Stage 1

1. Locate the two sets of legs @
for the desk (Part 1) x2 and ?

the larger set (Part 2).

2. Attach the six screw-in
feet (Part 13).
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1. Attach the two small sides of the desk (Part 1) to the 2 poles (Part 3 & 4). Pay
attention to the orientation of the holes. Use the Allen key included (Part 18) and 4x

35mm screws (Part 14), apply light pressure, do not tighten fully.



Stage 3

1. Attach the two shelves (Part 5) to the sides of the desk (Part 1). Use the Allen key
included (Part 18) and 8x 48mm screws (Part 15), apply light pressure, do not tighten
fully.



Stage 4

1. Attach the two support poles (Part 6) to the back of the desk frame. Use 4x 28mm
screws (Part 16) & the 4 screw covers (Part 17).



Stage 5
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1. Attach pole (Part 12) to the large side of the desk (Part 2). Use the Allen key included
(Part 18) and 2x 35mm screws (Part 14), apply light pressure, do not tighten fully.
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1. Attach the side basket (Part 10) and the large side of the desk (Part 2) to the two
poles (Part 9). Pay attention to the orientation of the holes. Use 2x 35mm screws
(Part 14) & one 28mm screw (Part 16), apply light pressure, do not tighten fully.

2. Attach a screw cover (Part 17) to the middle screw.

Secure the small side of the desk to the other end of the two poles (Part 9). Use 2x
35mm screws (Part 14).



Stage 7

1. Attach the two wooden panels of the desk (Part 7 & 8) to the top of the completed
frame. Use the Allen key included (Part 18) and 12x 28mm screws (Part 16).



Stage 8
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1. Attach the two support poles (Part 11) to the frame of the desk using 4x 28mm
screws (Part 16) & 4 screw covers (Part 17). You can now tighten all the screws fully.



Stage 9

1. Attach the plugs (Part 19) to the empty holes on the desk to complete the assembly.



Installation Option 2

1. Follow stages 1-5 as
installation option 1
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1. Attach the side basket (Part 10) and the large side of the desk (Part 2) to the two
poles (Iltem 9). Pay attention to the orientation of the holes. Use 2x 35mm screws
(Part 14) & one 28mm screw (Part 16), apply light pressure, and do not tighten fully.

2. 2. Attach a screw cover (Part 17) to the middle screw.

3. 3. Secure the small side of the desk to the other end of the two poles (Part 9). Use
2x 35mm screws (Part 14).



Installation 2
Stage 7

1. Attach the two wooden panels of the desk (Part 7 & 8) to the top of the completed
frame. Use the Allen key included (Part 18) and 12x 28mm screws (Part 16).



Installation 2
Stage 8
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1. Attach the two support poles (Part 11) to the frame of the desk using 4x 28mm
screws (Part 16) & 4 screw covers (Part 17). You can now tighten all the screws fully.



Installation 2
Stage 9

1. Attach the plugs (Part N
19) to the empty holes
on the desk to complete @
assembly.

Technical Specifications
Product Name: | DMD DeskMate L-Shaped Desk
Supplier Code: | DMD144

Finish: Powder coating

Material: Steel tube & particle board
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